Test Report: Florida Natural Exposure



Florida Test



Total duration: 12 months



EXPOSURE PERIOD:

FROM: 27/04/2019 TO: 07/05/2020

LAB. ID NUMBER: 44299 POWDER COATING: DS 733 HEAT TRANSFER FILM: 2530/04 Colour variation (ΔE): **1,86** residual gloss: **97**%

## **Technical Remarks**

Excellent residual gloss and normal colour variation ( $\Delta E$ ).

## Technical Opinion:

Suitable for OUTDOOR USE

Test was carried on samples prepared according to technical specifications supplied by raw materials manufacturers.

## REQUIREMENTS

The residual gloss must be at least 50% of the original gloss. The final evaluation will be based on visual inspection with the naked eye.

